Anbotek
Product Safety

Report No.: 18270BC30199901

ECa=E/TRs]

UN38.3 Test Report
UN38.3 JUlif ik &

Client Name

ZHERAL

Address
Hiht

Product Name

7= A4 FR

Date
H 3

A= ERNRNBRAE

HOWELL ENERGY CO., LTD

ORI R B R TR A

B1010, Genzon Times Square, Longgang
Centre, Shenzhen, Guangdong, China

| RGBSR XK RO IE R B

1010
LiFePO4 battery pack

| BEERGkAE B4

~Jul. 03, 2023
" 2023407 H03 H

Code: AB-AB-131-a

k. ) =P
Y

EEmE=T XA MESR ?,\ Hotline
L: (86) 0755-26066021 \’_J 400-003-0500

www.anbotek.com.cn

T AT

[l bR 5 IA
el
TESTING
CNAS L3503




Anbotek

Product Safety

Report No.: 18270BC30199901

Page 2 of 16

5 45 % 2 51 3 16
1. SAMPLE DESCRIPTION F¢ i ffiid:

Sample Name: LiFePO4 battery pack Sample Model: | 18650-2P

R E Tk R AL P s 28 FEam A5

Manufacturer: HOWELL ENERGY CO., LTD

i3 P GRYNTH P e RE R B IR =]

Address of manufacturer:

B1010, Genzon Times Square, Longgang Centre, Shenzhen, Guangdong,

156 75 Hb China
J7ARAERINT I B X L3 E A4 B JEE 1010
Factory: HOWELL ENERGY CO., LTD
T BRONTH G = RE R A BR 2 7]
Address of factory: B1010, Genzon Times Square, Longgang Centre, Shenzhen, Guangdong,
T Hhik China
7R R INTT 1 X e 5 A G 3 I R AT 3% B JE2 1010

Nominal Voltage: | 3.2V Rated Capacity: 4000mAh Trademark: /
Bk HL BUE A& 12.8Wh bR
Charge Current: 800mA Maximum 4000mA End Charge 40mA
70 B L Continuous Charge Current:

Current: AL -

BROKFREE 70 H LR
Cut-off Voltage: 2.5V Maximum 4000mA Limited Charge | 3.65V
2 11 R Continuous Voltage:

Discharge Current: 25 H R4

e KRR L FLIR
Cells Number: 2 Cell Model: 18650 Cell Rated 2000mAh
B LS AN b 7R Capacity:

HLES AT E 25

Date of Sample Received: | Jun. 13, 2023
BRI H 2023 406 [ 13 H
Date of Test: Jun. 13, 2023 to Jun. 26, 2023
Foril 5 1 2023 406 H 13 H % 2023 4£ 06 H 26 H

iRl

Tested by: *J% %

Y
Approved by: 4&{"{”\%

ek

Checked by: 5{; ﬂ,

B %

Code: AB-AB-131-a
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2. REFERENCE METHOD %% J5 1%
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
BeaE GRIGEMPRHEFMY (8 7 &7 1) 38.3 F1

3. EQUIPMENT LIST % &7 ¥

Name of equipment /Model Serial No.
W& BRI S ETAS]
Altitude Simulation Testing Machine

(PNl (AR e SE-3407
BE-DY-125

High Fast Temperature&Humidity Chamber

PR AR A SE-1488

ZJ-KSWB1506

Electromagnetic Vibration Testing Machine

R AR B AL SE-439
EV103

Shock Testing Machine

i di & SE-440
HSKT-10

High Temperature Short Circuit Test Chamber

e il L e A SE-4071
KY-CS50

Impact Testing Machine

AL SE-136
BE-5060

Battery Charge And Discharge System

CER L G SE-172
CT-3008-25V10A-NA

DC Power Supply

AR B R SE-4355
IPS900B-15-60

Temperature and humidity indicator

IR SE-1188
HTC-1

Temperature and humidity indicator

T SE-1189
HTC-1

TRUE RMS multimeter

SN ES SE-2010
MS8040

Electronic Balance

N SE-534
DTT-A+200

Data Acquisition/Swith Unit

I FHE A% SE-004
34970A

RZEE NI ERAR Code: AB-AB-131-a
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4. ENVIRONMENTAL CONDITIONS OF THE TEST ¥4 214

Temperature: (2015) °C R.H.: (25~75) %RH

T R
5. TEST ITEM AND CONCLUSION i1 H A2 4516
ITEM SAMPLE NUMBER STANDARD CONCLUSION
MR H REGR S AT brifE gEip

Altitude simulation =5 EE#41)

Thermal test Fl

Vibration #&z/ B1~B4, B5~B8

Shock #: ST/SG/AC.10/11/Rev.

External short circuit #1555 2% 7/Amend1
Impact il C1~C5, C6~C10
Overcharge i 75 H B9~B12, B13~B16

Forced discharge & fill il F. C11~C20, C21~C30

ZMA, ZRE
HECEE (e
WHEFMY (B 7
WfEIT 1) 38.3 F
PR ELR

The sample has
passed the items
of UN "Manual of
Tests and
Criteria"
ST/SG/AC.10/11/
Rev.7/Amend1/Su
bsection 38.3

Notes i
B1~B4: Batteries at first cycle in fully charged states;
AR 1 AT TR A 5 4 A IR A 1) FL
B5~B8: Batteries after 25 cycles ending in fully charged states;
B 25 AN TR A S 57 4 e RS I HL
B9~B12: Batteries at first cycle in fully charged states;
NER 1 AN TR A ) 7 4 78 FER A A R v
B13~B16: Batteries after 25 cycles ending in fully charged states;
AR 25 AN A S e 4 e HIRAS Y FL
C1~CE5: Cells at first cycle at 50% of the design rated capacity;
N LA R E I 50% B4 e 25 R AS I s
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
N 25 AR H 50% 1 A 2 ERAS I LS
C11~C20: Cell batteries at first cycle in fully discharged states;
NEE 1A 7RI B 58 A TBC R A ) RS
C21~C30: Cells after 25 cycles ending in fully discharged states.
e 25 ANFRIECE A 1A e AR HURAS T R

Code: AB-AB-131-a
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6. TEST METHOD 3llli J5 2
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100
Where Mz is the mass before the test and M: is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NI RS B P DA ST I AT AR T.1 2 T.5. 356 T.6 A1 T.8 NAAE A AR 3 AMaiend i) st el it . 3k
5 T.7 AT LM RS AEEG T.1 2 T.5 i R $A st iAT,  DAREIIAE 5 70 Fi e e ) PR vt
R BRI T A
Ji AR (%)= (M1-M2)/M1 *100
A My BIREAT R, M2 2REEME. Wi s TRITFIEE, RIPN" TR

BIK.

Mass M of cell or battery Mass loss limit

R BT M o B4 R PR A
M<1g 0.5%
1g<M<75¢ 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.1 m R
G A S AN L R AE s 8 T BUIC T 11.6 TIAFIFREEIR A (20°45°C) FAAE D 6 /N .
FORAUESAEM TSR . oA ok, o, ok, IF HAEA R S s b e 1
Ja I % B R AN /N T A AT IX — SEIS FT FL 1) 90% . A 9% HE He (1) 2 SRANE T 56 28 HIR S 1)t e
O FH FE

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 = 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 #i

T FRERH L B S AR IR FE 55 T 7242°C IS MR D 6 /NI, HE AR 0 R 55
T-40+2°C 5T T AR 6 /NN o PSR ik 06 Tk B2 2 T4 P i DR (1) () B A9 30 43+ e LA P S5 2 i3
17, SERC10 IR, ¥ A G S I E PRI A (2045°C) RAFIN 24 /o o T K2 RS R R
b, R T AR iR B R I ) 22D R 12 /N

i) ot
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EORHGAMHEME . THFR. TR, TR K, I HAR Sl A al e b 7E 1
JE T B AN T HAEHEATIX — 06 AT HEUR 1) 90%. A 0% HIL R AL SR AN IE T 58 A FRUIR 2 1) K60
AR .

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 &3

AR B [ TRV &, AH B B AR EEAS el B O AR T LA R i AL 4Rk 3l . IRB) M
S ISR, MBI 7 #HZEA 200 #5275, PR 7 5%, BN 15 ot X IR
SANK LR B RS 2 A AT [ B T 12 Wk, R 3 NI, Hdh—ANRSh T [ A 40 S S
HEH.

PEXRT ST, AR 2 12 T o Al sl CRASHNR ) |, A 12 T8 &
ORI CRBS ) A AT AN .

XFHSHNR L AN 7 BRZETTAR, ORIF 1 gn BRI, EEIIFRILS] 18 #2%. A5 KR
TREREFAE 0.8 2K (B8 1.6 oK), FREInMAR B 3 i KINE LA $) 8 gn (BFL) )y 50 #2%) - ¥
IR AR FFTE 8 gn ELRAR I N E] 200 #5124

PRBY R : M 7 BRZETITAR, PREF 1 gn BOBCKDIE S, ELEIIARIAS] 18 #fdh. RS R IRIEIRSF
7£0.8 2K (AT 1.6 =KD FFHEINIAR BRI KINERIES] 2 gn (PARLN 25 #%6) « R KhnE
JEIRFRTE 2 gn ELBAAR G I 200 #2% .

BORESHEMICEN . O oA, oMk K, IF B R O s e 5 =
AN B 222 7 A bR S RIS T % F S AN TAEREAT X — 1B AT HL R 1 90%. A SR 2Lk
AN T 58 A T8 H PR S PR RS FL I

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of

6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

RZEE NI ERAR Code: AB-AB-131-a

- T 4K 2 2\ Hotline
‘ 7&:,‘ R @ “ R
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N Minimum peak acceleration Pulse duration
Rattery il N TRF SR 1
150 gn or result of formula
Small batteries /)4 Hijth Acceleration(gn)= (100850 j 6 ms
mass *
whichever is smaller
50 gnor result of formula
Large batteries K7 Hijth Acceleration(gn)= (30000 J 11 ms
mass *
whichever is smaller

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery

=5 %

v

for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 it

TRy FEUVRT FEL L FH S [ S QR T AR ERHL b, SRS AR FR I BT e 3T .

FANHIOE SZ I K INR S 150 gn A FRREENT H] 6 2R R IEsZ i phs . ANid, KRBT
D22 52 e KNI FE 50 gn BRI [A] 11 Z2A0 1R 5L Pt o

BEAS BRI 32 2 1E 5l BRI 8 B kT R b ) S B o 6 /NI Rt bk o Rp S 17y 6
=, SPRBL A R RESE TR 11 =R, R A B T 5608 1 M PR P f sk %

A O B PR ATE = A A T ) P B P 22 B T A ) TR T R 2 5 =y, AR TE AR
Wi m &z =mnhdr, SHL452 18 k.

BORHSH TSSO oA, oMok K, JF Bt s it e A5
J BT U AS /N T AR AT IX — B AT FLUE ¥ 90% . 75 S8 HLE (U BLRANIE F T 52 A BORIRES 156 e
O FI L.

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach
a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+£4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 AR %

XA R B R, SOOI — B IS TR), A8 AA IS8 0 R R U P B 2 ) B A T
57+4°C, X B[R] AT B e T FS B I B RN T, 0 TR AN RS (RIS PAPEAS A iE % . 4k
VEIATIZ PR VTAL, DU /N PR i F el ) % B ) () 2 22 /R 88 6 /N, RS F R F v 1) 2 R I ) 97 %2 />
Frsl 12 /N, SRJE, RUOGEUHILTE 57+4°C A2 SN/ T 0.1 BRA 1 J6 B4 44 1F

A= ERURBBIRAE Code: AB-AB-131-a
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X FE R SR A AR HLE B F B AN SRR FE [ B 57+4°C JEHFE R/ 1 /N, SR R FLb R O T
A P R MR 6 T WL B e e I IR — 7 2 — R ORISR T i B AR

LA AN BT B BN 22 /DA 2 TR R

EORAGAMH AR AR 170°C,  JFHAERIRIE R Lk %6)5 6 /A TEHiik, ok
H, itk

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 £ 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/

ity GEHTEAADT 18 ZKMEFTE HE)

U RS B RSB TR G R T L, — AR 316 ZUANGHANEEREE IR FE 0, SRR EAS
15.8+ 0.1 2K, KR/ 6 HK, sHSHRKmIINE, M oFHZKE. B0 9.1+ 0.1 TrirEHE
M 61 + 2.5 JEOK Ak Bk BN MR AE Ak, ] — AN L3 BEHR I« Rk AR g /N 3 L
PO EEE N LA . ELE BV TE T 5 SRR KSR N 90 I T

Pz A RE, PN AR AT T SRR A PO B4R 15.8 + 0.1 2K i3k
MR . kAL — .

BeIE A, 48238 . 8 M/ H M B AR/ T 18 Z KA [RIAE I s )
K OB Bl LS TE AP T (A6 e, B5 R T BEBMIN R, 7628 — ANl b T B R4
N L5 JERIFD . BrERRERAT, EBHBILLT =M —:

(a)  Juhnry/iEkE] 13 £ 0.78 T4

(b)  HESHHE TR 100 Z4K; =

(©)  HLVARTEIA 2 J54n 5 1) 50%5% LA .

— HRB R KE ). HE N 100 Z2MREGE S, B ESAE 2 /DA R B 50%, B A]fEkRE
H1s

RZEE NI ERAR Code: AB-AB-131-a
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PR ATV B2 P S I M B B 19— TR S o /S8 T TR PRSI, MCH PR R T T o (BRI T R I M5 9 il
e HL A7 At
B U FRAS B RS R — R IR R . BRI RN EE 6 /NI o 106 I A FH 2 ) R e A
TG P FRRS B2 i RS AT
FOR A EA RS A e A 170°C,  JF HAE RS R b Kslla)m 6 /N A, &
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERE
78 B R AT A 2T 1 e VA B KRR 78 R BRI R % o 1RGN R IS 2 R
(a) il s W e HL FEL AN KT 18 AR, a6 0 i /0 HEL T N2 e FEL L i K7 R P S ) P £ B
22 PR PN
(b) il @R Fe L L KT 18 RIS, 136 A /) H s B D9 e R 78 R LS ) 1.2 e
BRI NAEPA IR B T AT, #EAT RIS AT TR Ny 24 /N o
BER ] 78 L AR IR G AR P AR J5 7 RN A, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 Sl
RN HUONAEIRIRE T 5 12 R B A IR 5 AR RS U F e 5 T i i 7 25 2 1) e RO L FEL IR A 2%
4R s

R34 K/ N AR ) P P A7 s S FE I R B, TS A BB IR . XSRS FL AT
SRR, BRI TE] ORI NS HAUE R AR S IR (2R o
FOR R HURS BT 78 o LR AR I R Th AR 5 7 RIS, Tol K.

RZEE NI ERAR Code: AB-AB-131-a
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7. TEST PROCEDURE %)%

Marking %5 740

v

Pretreatment Tl &b

v
v v v v

B1~B4, B5~B8 C1~-C5, C6~C10 B9~B12, B13~B16 C11~C20, C21~C30

v

Altitude simulation

e LAY

v

Thermal test
ey v v
MRy il

¢ Impact fE 7

Vibration £zl

v

Shock il

v

External short circuit
AR

¢ v \ 4 v

'

Analysis #4f 4bBE

Overcharge Forced discharge

TR 5o Al PR

A =ZERAURBERLE

. d iy iy ) 74 A = il fhe — AR | g A=

WHr: ) REkd 1 £ A Z 3] = Im 56 — L Ml
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8. DATA ik K

T.1 Altitude simulation 7= & 154

Page 11 of 16

%11 1 3t 16 |

No. Pre-test AT After test )5 Mass Voltage | Whether leakage,
W5 Mass Voltage Mass Voltage loss loss venting,
J i K JRE HE | RETH | BETH disassc;:mbéy,/ ;
. . (%) (%) rupture, fire (Y/N
Q@ LeBV) e T ARG HEBR, HS, R
A, BEEFE K G2
15)
Bl 85.682 3.519 85.675 3.519 0.01 0.00 N
B2 85.102 3.522 85.102 3.521 0.00 0.03 N
B3 85.257 3.516 85.242 3.516 0.02 0.00 N
B4 85.384 3.524 85.384 3.524 0.00 0.00 N
B5 85.461 3.517 85.461 3.516 0.00 0.03 N
B6 85.593 3.523 85.586 3.522 0.01 0.03 N
B7 85.286 3.521 85.286 3.521 0.00 0.00 N
B8 85.475 3.522 85.475 3.522 0.00 0.00 N
T.2 Thermal test il
No. Pre-test Wl H] After test Wl 5 Mass Voltage | Whether leakage,
UTRE) Mass Voltage Mass Voltage loss Loss venting,
e H R R H R JRETH | TR disassimbéy,/ )
N N (%) (%) rupture, fire (Y/N
FO oK eE@), ) RO e
A, BRI K G2
15)
B1 85.675 3.519 85.658 3.506 0.02 0.37 N
B2 85.102 3.521 85.085 3.506 0.02 0.43 N
B3 85.242 3.516 85.225 3.504 0.02 0.34 N
B4 85.384 3.524 85.367 3.509 0.02 0.43 N
B5 85.461 3.516 85.444 3.504 0.02 0.34 N
B6 85.586 3.522 85.560 3.509 0.03 0.37 N
B7 85.286 3.521 85.260 3.510 0.03 0.31 N
B8 85.475 3.522 85.458 3.508 0.02 0.40 N

A =ZERAURBERLE

Code: AB-AB-131-a
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et % 12 50 L 16 I
T.3 Vibration #%3/]
No. Pre-test & AT After test litJ5 Mass | Voltage | Whether leakage,
RS Mass Voltage Mass Voltage loss Loss venting,
& HL 5 & HE | ETH | ST disass?.mbéx\/{,/N)
. . (%) (%) rupture, fire
EA()) R(V) 7(9) R(V) HEBE, HA, R
A, BRI K G2
1)
Bl 85.658 3.506 85.658 3.505 0.00 0.03 N
B2 85.085 3.506 85.064 3.506 0.02 0.00 N
B3 85.225 3.504 85.225 3.504 0.00 0.00 N
B4 85.367 3.509 85.367 3.509 0.00 0.00 N
B5 85.444 3.504 85.439 3.503 0.01 0.03 N
B6 85.560 3.509 85.560 3.509 0.00 0.00 N
B7 85.260 3.510 85.254 3.510 0.01 0.00 N
B8 85.458 3.508 85.458 3.507 0.00 0.03 N
T.4 Shock il
Peak acceleration: 150 gn, Pulse duration: 6 ms
WEE N E: 150 gn,  RKPPESIE]: 6 ms
No. Pre-test JIi i After test a5 Mass Voltage | Whether leakage,
s Mass Voltage Mass Voltage loss Loss venting,
RE H R H JRES M | kT disass?.mbg/(,/N)
. . (%) (%) rupture, fire
7(9) RV) 52(9) R(V) TSR, H.
1, BEEFE K (2
1)
Bl 85.658 3.505 85.651 3.505 0.01 0.00 N
B2 85.064 3.506 85.064 3.506 0.00 0.00 N
B3 85.225 3.504 85.225 3.503 0.00 0.03 N
B4 85.367 3.509 85.362 3.509 0.01 0.00 N
B5 85.439 3.503 85.439 3.503 0.00 0.00 N
B6 85.560 3.509 85.560 3.508 0.00 0.03 N
B7 85.254 3.510 85.254 3.509 0.00 0.03 N
B8 85.458 3.507 85.445 3.507 0.02 0.00 N
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T.5 External short circuit 7545 2%

No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
B e AL, B, EK GRIE)
Bl 57.6 N
B2 57.8 N
B3 57.4 N
B4 57.7 N
B5 57.5 N
B6 57.6 N
B7 57.9 N
B8 57.5 N

T.6 Impact f&if;

No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
R e S A, Kk GEIfs)
C1 85.7 N
Cc2 89.2 N
C3 88.9 N
C4 86.4 N
C5 88.5 N
C6 84.7 N
c7 90.3 N
C8 88.5 N
C9 89.4 N
C10 87.9 N
T.7 Overcharge i 78
No. %m'5 Whether disassembly, fire (Y/N)
AIME, FR G
B9 N
B10 N
B11 N
B12 N
B13 N
Bl14 N
B15 N
B16 N

RZEE NI ERAR Code: AB-AB-131-a
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T.8 Forced discharge & il J5 H,

No. %5 Whether disassembly, fire (Y/N)
BE, Bk (BIE)

Cl1
C12
C13
C14
C15
C16
C17
C18
C19
C20
C21
C22
C23
C24
C25
C26
Cc27
C28
C29
C30

Z\1Z\1Z2\1Z2\1Z21Z2|1Z21Z2Z2Z22Z22(12(12|12(12(12|2|2
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9. PHOTOS OF THE SAMPLE #£/f#

Battery Hiith

AIRAJ

Cell HiE

80 90100 10 20 30 40 50 &

AIRAJ

10 20 30 40 50 60 70 80 90100 10 20
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DECLARATION

=

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
M2 3 e GRIAPRET ) GE7hiZiT1) 38.37%

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
MARSLIS % s IRYI 2 A I B 43 A R A 7]
Hobk: JTARATRIYIT L X P 2 18 56— Tl X ARRIUAE 7R

3. This report shall not be revised and deleted.
AAR G ANREB A ER o

4. The test results presented in this report are only relevant to the test sample.

AR H B AR 6 2 RN AR A A K

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

AR FERGARIN LRI A A IR~ =] BH e ol T AR TEL. T 52 .

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BRAR AT, 75 MR 2 A I i 4 PR 2 = A5 Th At v AR 3R 75 A58 03 SR il

ok

-- End of report --
- RELER -
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